MODEL NO.

305
308
310

WARNING:
Read Rules for
Safe Operation
and Instructions
Carefully

Assembly
Operating
Maintenance
Repair Parts
Warranty

OFF-ROAD
3-WHEELER

by /manco

Shown with optional light kit (Model 308 & 310 only), rear cargo rack w/heelguards

and front rack.

ownher’s manual



REPAIR PARTS
MODEL 308-131/310-131

REF.

No  PART HO. DESCRIPTION Ko, PART NO. DBESCRIPTION
1 37932 Frame 46 3871 Fuel Tank Assembty
2 3783 Bearing 47  3880-2 Fuel Tank Cover w/Decals - Black
3 9058 5/16-24 Hex Jam Nut 48 2386 3/8-16 x 3-1/2 GRS
4 3428 7.5 Kawasaki Engine, (Mode! 308) 49 9102 internal Lock Washer
4 3429 8.5 Kawasaki Engine, (Modet 310) 50 2449 1/4 Tinnerman Nut
5 3827 Cable Retainer (Model 308), 3828 (Mode! 310) 51 1854 1/4" Flat Washer
6 2666 Swivel Screw (310 ONLY) 52 6046 10-24 x 1/2 Truss Head Screw
7 2748 Cable Stop Nut (310 ONLY) 53 3890 Stop Switch & Wire Harness
§ 9110 3/8 Dia x 7/8 Shoulder Bolit 54 3722 Shift Lever _
9 1263 5/16-18 Flanged Whiz Nut 55 3811 _ Front Axie Shaft
10 3714 RH Axie Shatt/3715 LK Axle Shaft 56 1046 5/8-11 Locknut
11 3699 Rear Brake Rotor 57 3912 Footrest
12 3698 Rear Brake Caliper 58 9030 Internal Lock Washer 5/16
13 3682 Gear Box 59 1275 5/16-18 x 3/4 Hex Cap Screw
14 3697 Axle Coupler 60 9060 5/16 Fiat Washer
15 31 Axle Bearing 61 3712 1/4x1/4x1Key
16 1760 Bearing Flange 62 3761 Spacers, 5/81D x 1/4
17 1557 Axie Flange Assy. 63  2805-2 Handle Bar B
18 5176 Axle Spacers, 3-1/4 Long 64 9127 5/16-18 x 2-1/4 GRS
ASM 2863 Wheel & Tire Assy. 21-12 x B ATV, Silver 65 5895 Handlebar Clamp
(*Includes Ref. #23 & 24) 66 1971 Grip — Brake Lever
i 9124 3/8 x 1-3/4 Shoulder Bolt 67 2800 Brake Lever Assembly
20 9091 3/8 Flat Washer ~ * 68 3797 Front Wheel Flange Assy.
21 1428 Lug Nut 1/2-20 Hex | 69 5090 Bearings
22 90582 Axle Nut — 3/4-16 Hex Locknut 70 3812 Bearing Spanner
23 2862 Wheel Rim/Silver 71 3861-2 Front Fender - Black
24 1452 21 x 12 x 8 Tubeless ATV Tire 72 1846 1/4-20 x 3/4 HHCS GR5
NI 1430 18-8.50 x 8 Inner Tube — Repair Part Only 73 3405 Hali Clevis
25 2264 5/16-18 x 3/4 Hex Head Cap Screw GRS 74 9057 1/4-20 Lock Nut
26 1189 5/16-18 Hex Lock Nut 75 3800-2 Front Fork Weldment
27 9011 5/16-24 Centerlock Nut 76 2772 5/8-11 x 9.59 Hex Bait GRS
28 9085 3/8 Top Locknut 7 - Not Used
2 3782 Brake Rotor - Front 78 1835 Fuel Tank Cap
30 3789 Front Brake Caliper 80 3785 Hand Grip w/Plug
31 6132 Hex Socket Button Head Cap Screw 21 3757-2 Travel Trunk Lid Black
5/16-18 x 3/4 82 — Not Used
32 3748 Brake Rod Nl 3962/2957 Owner's Manual/Repair Parts List
33 9116 Cotter Pin 3/32 x 3/4 NI 3111 Fuel Filter
34 3808 Throttle Cable Assembly (308) 83 3905 Brake Mounting Bracket
24 3807 Throttle Cable Assembly (310) 84 1018 Ext. Spring
35 3808 Cable Assembly — Hand Brake 85 3919 Camp. Spring
N 1018 Tyton Straps, Throttle and Brake Cables 86 9128 Clevis Pin
36 3734 Travel Trunk Assy. 88 3904 3/8 1D Bushing 5/8 Long
37 1849 1/4-20 x 1-1/2, HHCS, GR5 89 3823 Grip-Shift Lever
38 3879-2 Body ASM w/Decals - Black (308) 90 1847 1/4-20 x 1 HHCS GRE5
38 3800-2 Body ASM w/Decals - Black (310) Nl 9135 1/4-20 x 5/8 BUT HD GR5
39 2822 Hinge {attach body to trunk)
40 3856 Low Tension Pop Rivet 3/16 Dia. NI 2449 1/4 Tinnerman Nut
5831 3/16 Dia. Alum. Washer {attach body to trunk)
. 3618 Latch NI 1854 1/4 Flat Washer
23 5138 10/24 Tinnerman Nut (attacn bedy to trunk)
4 2785 Seat
2! 1163 1/4-20 Twin Whiz Nut

=

-~ ~ssembly Complzte

- i testrated



¥

REPAIR PARTS -

MODEL 308-04/310-04 CHAIN DRIVE |
TORQUE CONVERTER DRIVE
BRIGGS & STRATTON ENGINE

26
27
29,
"ty -4l
INTO
ga-‘ENGINE
a2
i G
!&\42
43
REF. REF,
N, PART HO. DESCRIPTION Ho. PART NO. DESCRIPTION
1 3606 . Bolt, 7/16-20 x 2-3/4 GR5, (Model 310) 25 2481 Moveable Face and Cam
1 2810 Bolt, 7/16-20 x 1-3/4 GR5, (Model 308) 26 2482 Bushing -
2 2467 7116 Lock Washer 27 2483 Spacer
3 2468 Pilol Washer 28 2484 3/16 x 3/16 x 9/16 Key
ASM 2594 Driving Pully Assy., Includes #4-10 & 12 29 2485 Fixed Face and Post
4 2469 Cover and Drive Plate 30 1469 Washer 5/81D x 1/16
5 2470 Cam Roller 31 9085 3/8-16 Top Lock Hex Nut
6 2471 Clip 32 3926 ldier Plate
7 2472 Extension Spring 33 2386 3/8-16 x 3.5 Hex Head Cap Screw GR5
g 2473 Moveable Face and Hub 34 3809 Drive Cover W/0 Notch
9 2474 Guide Bushing 35 3604 Sprocket & Bearing Assembly
10 2475 Compression Spring Ni 9022 1/21D x 1/16 THK Flat Washer SAE N
11 1937 Spacer, 5/8 10 x 1/4 Long (310 Only) 37 3817-2 Chassis Weldment - Black
12 2595 Fixed Face and Post 38 1189 5/16-18 Lock Nul
<43 1136 5/8-18 Hex Locknut 39 2264 5/16-18 x 3/4 HHCS GR5
14 1937 Spacer, 5/810 x 1/4 Long 40 3619 Belt
15 5090 Bearing 41 38132 Cover Mounting Clip - Black
16 1116 Bearing Spanner 42 1130 3/8 1D Lockwasher
17 — Not Used 43 4070 3/8-16 x 3/4 Hex Cap Screw
=18 1125 Sprocket #1420 x 9 Tooth 44 1012 1/2-13 Top Lock Nut
19 3403 Key 3/18 x 3/16 x 2 45 3602 Washer
20 2717 Jackshall 46 1082 Spacer, 11D x 7/16 (310 only)
‘ASM 2432 Driven Pulley, lncludes #21-29 & 47 A7 2516 Button, Insert
21 2417 Retaining Ring 48 3927 Extension Spring
22 2478 Thrust Washer 49 3924 R.H. idler Arm
23 24719 Fixed Cam 50 3925 L.H. Idler Arm
24 2480 Torsion Spring 51 2532 5/16-18 x 1 GRS



v0-0LE/¥0-80€ T2AOW MIIA A3Q01dX2

DIIZNSHY ION — N

313NAWOY AjQWISSY — ASY

{Aju0 01€) ¥3818-398)g Awnbu3 2-20vS N
{3unsy o1 ADOY WSY)
M3Iog dBQ "OH 134908 X3H §/¢ X 02-p/t GEL5 N
N1 91 Apog WSy InN uewIBULY 02-7/1 &2 N
{¥Uni] 01 ADOG WSY) JBUSEM B[ ¥/1 LN INN ZIUM UM ) 02- 1% 98l ]
3114 19ng Lile N e.3s 74 {24
GHO SOHH 1 X 02-p/t 1581 68 N uewsduuL 18 SR 4
buo g/g Suiysng 0t 8/ T 88 -unet | Gief 2
Uld S1A3(D 82L6 98 Jsusem “wniy "BIg 9L/t 1685 34
buuog "dwoy - BIBE 68 “BI0 9L/€ 19AIY 004 UOISU3L MO 953 OF
buniog ‘>3 BISC V8 abuiy zB8 6
1939e3g Bununopy axelg 906€ €8 0LE PBY 518330/M WSY Anog £-006€
(Aju0 01E) J3useM 181 pLd £€geL N 8O DY $18930/M WSY ADog £-6{8C WSveEe
(AjuQ OLE) Ma13S AUIYIRI X3H B/E X ZE-DL e N SHD "SOHH 2/i-1 X 029/L sb8L £
{AjuD 01E) poy 8304] 2663 IN "ASSY NURI| 13ARIL vele g
(1enuey uIbu3A38) (OLE 19D0W) $3(qe) HRIG DU 1104y "SABAS UOIAY 6101 N
JOJI3BUOY DUB aJIpM OM] "SSSUIBH BIIM IIE N . puBH — Ajquiassy 31ae] 808 St
(Ienuey aubu3 a3g) - Ajqwassy 9qes Jquosy 08 ¢
{BOC 19pOW) "ASSY JOI23ULOT § aam BY 2v6c IN pi€ X ZEIE Ui JRUOJ ]S X =
IN poy axesg 8v.iE Z¢
151 Suey NEO3Y/[BRUBK SJ3UM)  BGPEE/ZIE  IN - - ¥/ X BI-9L/S
AN pIE-L X pIL X P11 £219 28 M35 0B) PBAH UOLINRG 134208 X3 Zxi6 It
- Pay Py yunsg jaaesy £-1815 18 Jaaye) oy 658 OF
o Bnjd/Mm 0u9 pueH S8/ 08 1UOJ4 - JOI0Y SNEIG nLE &
de) yuey fang SE8L 8L nUN007 doj §/E S806 B2
Pasq ION - u Bu-_0. S9udlid 08 X Or¥ — VieyD 28 2
CHD 110G XaH 056 X 8/S we e INN %207 X3 81-9L/G (213 S T4
JUBWDIAM X104 10024 0088 &/ SHY M3 aB] pe3H XaH §/E X 81-8L/S ¥ze &2
NN N30T G2/ L 2506 vl Ajup LBg n1BdaY — 3QN] JSUU § X 0561 osrL N
SIABIJ HEH ot &L SHi ALY SSeRONL B XL X 1T s A0 74
SHD SIHH »/E X 024/1 s¥el oL JaAiS/ WY [BIUM Fact: A ¥4
pay - Jeoua4 Juosy g-198t 1 1NUXI07 X3H gL-/€ — 1N 3ixXY 206 X
Jauueog buuesg use o XaH 0Z-2/1 InN 6mM 2y 1z
sbuueag 0605 69 91/G "J3usemx307 [ A S 174
"Assy abuelg j23um 1004 yige 89 1100 X BL-BL/G SHD "M3i0S DRIH XaH 24T I 11
AlQWassy jans avesg 0082 29 bz ' £2# "J3Y Sapnpduy,)
J9AT7 9Nelg ~— duY 161 99 JRANS "ALY § X 21-1Z "ASSY 211] T [J9UM €982 WSY
swer] Jeqaipuey G686 59 buo p/i-¢ "s133edS 31Xy 915 8t
SHO SOHH p/1-2 X 81-9L/8 Frat i ] "Assy vfuey aixy 55 U
Jeg apuey 288 €8 sbueyy Surieag past o1
BuoT y/1 x QI 9/6 5489208 198 28 fBuueag axy e S
JIUSEM jBI4 9L/S 0906 09 Busysng any [S3r AN (1
MaIG ] X3 p/C X GLQL/S SLZL 65 UAWPIIM 19100405 825¢ &
917G Jausem X207 jpwa| 0£06 €% Jadire] Jeey 869 2l
15911004 sz IS JBIY "I0I0Y ‘aneig 663 il
NUX307 11-8/5 Sl 965 yBuS sixy 8z 0
HEBYS 31Xy U014 18 S5 NN Ziym pabueld gL-94/6 g9zt 6
IN SHY "MaI0g Ce) peaH X3H Z X §1-91/S ;B2 8
SSILIBYH M T ydnmg doig [ 7> x Busag wmay s0sy) B2 L
M310G PESH SSRUL 271 X p2-01 908 25 pasn loN 9
Jausem 1B1d /L po8L 1S pasn IoN S
NN UBWLIBUULY F/L [ {0LE 1900} "suibug uonens 9 s66ug ‘JHOL 19,21 S 4
JAUSBM %O0T [BUBIANY 31 W06 &Y 1BOE 13D0W) “awibu3 vonens ¢ s66ug dHe 082 ¥
GHO SOHH 2/1-C X 8L-8/E 98tz 8y 10N WEL XaH p2-81/S 8506 €
pay - 512320  J3A0J Nue| j3ang E088C ¥ butseag 1snayy B T
Alqusssy wuey jany 188 Sp AWwely 6L L
NDILIIEIS30 D LHVd m___. NOLLJIS30 X Luvd wuu
$0-0LE/90-80€ TZIQON .
S1HVd HIVd3H
<

1709 21/ A



REPAIR PARTS

ASM — Assembly Complete
NI — Not lllustrated

* MODEL 308-14/310-14
R eanho.  BESCRIPTION W Pwrho_mescueion ¢
1., 3792 Frame 49 9102 #1/4 Internal Lock Washer
2 3783 Thrust Bearing 50 2449 " 1/4 Tinnerman Nut
3 9058 ' 5/16-24 Hex Jam Nut 51 1854 - 1/4" Flat Washer -
4 2790 it B H.P. Briggs & Stratton Engine, (Model 308) 52 6046 ©°  10-24 x 1/2 Truss Head Screw
4 3600 - 10H.P. Briggs & Stratton Engine, (Model 310) 83 3745 °  Stop Switch & Wire Harness :
5 £ "Not Used 54 3722 Shift Lever
6 — "' "NotUsed 55 3811 Front Axle Shaft
7 2793 -+ -Thibitle Return Spring 56° 1046 5/8-11 Locknut
8 2382 * 5/16-18 x 2 Hex Head Cap Screw, GRS 57 2789 Footrest
9 1263 © +5/16-18 Flanged Whiz Nut 58 9030 5/16 Internal Lock Washer
10 3714, © ~ RH Axle Shaft/3715 LH Axle Shaft 59 1275 5/16-18 x 3/4 Hex Cap Screw
11 3699 " ' - Rear Brake Rotor ‘60 9060 5/16 Flat Washer
12 3698 Rear Brake Caliper 61 3712 1/4 x 1/4 x 1 Key .
13 3692 - - Gear Box W/O0 Differental 6 3761 Spacers, 5/81D x 1/4
14~ 3697 - Axle Coupler 63"\ 3784-2 Handle Bar
15 3941 :-  Axle Bearing 64 9127 5/16-16 x 2-1/4 GRS
16 1760 Bearing Flange 65 5895 Handlebar Clamp. -
17 1587 - LAxle Flange Assy. 66 1971 Grip — Brake Lever
18 6176 ° ' -Axle Spacers, 3-1/4 Long 67 2800 Brake Lever Assembly
ASM 2863 © ' * Wheel & Tire Assy. 21-12 x 8 ATV, Silver 68 3797 Front Wheel Flange Assy
4 (*includes Ref. #23 & 24) 69 5090 Bearings «
19 ° 9324  3/8: 1-3/4 Shoulder Bolt 70 3812 Bearing Spanner .,
20 9068t *° /8 Flat Washer 71 3861-3 Front Fender - Red
21 1428 ¥ Lug Nut 1/2-20 Hex 72 1846 1/4-20 x 3/4 HHCS GR5
22 9052 /' - Axle Nut — 3/4-16 Hex Locknut 73 3406 Half Clevis .
23 2862 \'*:  Whee! Rim/Silver - 74 9057 1/4-20 Lock Nut
- 24 1482 7y 21 x 12 x 8 Tubeless ATV Tire 75 3800-2 Front Fork Weldment
1 - 1430 ‘%~ 18-9.50 x 8 Inner Tube — Repair Part Only 6 2772 5/8-11 x 9.50 Hex Bolt GRS
25 ° 2264 1 5/16-18 x 3/4 Hex Head Cap Screw GRS Nt -3407-2 ° Engine Brace (310 Only)
26 1189 v "H/16- 18 Hex Lock Nut 78 1835 Fuel Tank Cap
27 9041 *'  5/16-24 Center Locknut 807 -3785 «Hand Grip ©~
28 9085 3/8 Top Locknut 8t 3757-3 . Travel Trunk Lid - Red 35w 2y -,
29 3782 ' Brak Rotor - Front 82 — Not Used o
30 3759 ' ° Front Oahper . N 3962/3955 Owner's Manual/Repair Parts List
31 9132 Hex Sdcket Button Head Cap Screw NI
§5/16-18 x 3/4 NI 2942 48" Wire & Crannector Assy (Model 308)
32 3748 **-  Brake Rod " (See Engine Manual) | . ,
33 9116 Cotter Pin 3/32 x 3/4 NI 3641 . Wire Harness, Two Wiré and Connector
34~ 3805 °  Throttle Cable Assembly (Model'310) (See Engme Manual)
357+ 3808 +  Cable Assembly — Hand Brake Nl 3639-2 Choke Rod (310 Only)
Nt 1019 ‘1f‘*{' Tyton Siraps, Throttle and Brake Cables NI 3642 10-32 x 378 Hex Machine Screw (310 0nly)
36+. 3734 Travel Trunk Assy. N+ 1333 #14 Flat Washer (310 Only)
37- = 1849 1/4-20 x 1-1/2, HHCS, GRS 83 3906 Brake Mounfing Bracket
38~ - 3879-3 Body ASM w/Decals Red 308 84 3918 Ext. Spring ‘
38 -* 3000-3 / Body ASM w/Decals Red 310 85 3919 Comp Spring °
39 - 2822 ¢ Hinge 86 6128 Clevis Pin 1/4 Dia x 1/2
46  B856 Low Tension Pop Rivet 3/16 Dia. 88" 3904 ~3/81D Bushing 578 Long
41 5891 3/16 Dia. Alum. Washer 89 - %233”3 Grip- Sh!fl Lever
42 3615 ¢ Lateh - 90 1847 *1/4-20'% 1 HHCS GRS
43 ' 5135 °  Tinnerman Nut N3 Fiiel Filter
44 2785 Seat Nt 9135 '1/4-20 x 5/8 BUT HD Sack GRS
45 1186 - 1/4-20 Twin Whiz Nut _ * (attach body to trunk)
46 3871 - - Fuel Tank Assembly NI 2449 1/4 Tinherman Nut
47 3880-3 * Fuel Tank Cover & Decals - Red “(attach Dody to trunk)
48 2386 ' 3/8-16x 3-1/2 HHCS GRS - NI 1854 114 Flat Washer

(anaoh aody to trunk)

Vi



